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EXPLODED VIEW: FUEL SYS LPV 4.2L G3 TELECOM

DRAWING #: 0G6721

APPLICABLE TO:
ITEM PART # QTY. DESCRIPTION
1 048031J 1 CLAMP HOSE BAND .63
2 0G7564 1 HOSE, VACUUM AIR CLEANER 4.2L
4 048031P 1 CLAMP HOSE BAND .88"
6 022097 8 WASHER LOCK M6-1/4
7 047487 4 SCREW SHC M6-1.0 X 18 G12.9
8 0E6123A 1 INTAKE ADAPTER 4.2L G3-BOSCH
9 0E6586 1 GASKET BOSCH 32 & 40
10 0E4394 1 ACTUATOR BOSCH 40, GOVERNOR
1 046580 4 SCREW SHC M6-1.0 X 45 G12.9
12 035685 2 CLAMP HOSE #28 1.32-2.25
13 040105 1 HOSE COOL 2IN ID 20R4 (3"LG)
14 0G4573B 1 MIXER ACTUATOR 40MM MACHINED
15 0E7121 1 O-RING 47.625ID X 2.38 WIDTH
16 OF7790E 1 VENTURI THROTTLE 26MM
17 0F2119 1 O-RING 45.63 ID X 2.62 WIDTH
18 0E8286 1 ELBOW 45D STREET 1/2NPT BRASS
19 047527 1 BARBED STR 1/2NPT X 3/4
20 057823 2 CLAMP HOSE #10 .56-1.06
21 0F6390G 1 ASSY REGULATOR 4.2L LPV
22 0G3019A REF FUEL HOSE ASSY NG/LPV 70"LG
23 048031G 2 CLAMP HOSE BAND .41
(1) 24 045771 2 NUT HEX M8-1.25 G8 CLEAR ZINC
25 029470 1 HOSE 3/16 ID FUEL LINE (12"LG)
26 057147 1 HOSE 3/4ID LPG & NG (35"LG)
27 052618 4 SCREW HHC M5-0.8 X 12 C8.8
28 049226 4 WASHER LOCK M5
29 051713 4 WASHER FLAT M5
(1) 30 022129 2 WASHER LOCK M8-5/16
3 075580 1 FLANGE, FUEL INLET
32 025655 1 PLUG STD PIPE 3/4 STEEL SQ HD
(1) 33 022145 2 WASHER FLAT 5/16-M8 ZINC
(1) 34 039253 2 SCREW HHC M8-1.25 X 20 C8.8
35 0G6546 REF HARN ENG 4.2L G3 H-100 VZW
36 039253 2 SCREW HHC M8-1.25 X 20 C8.8
37 022145 2 WASHER FLAT 5/16-M8 ZINC
38 022129 4 WASHER LOCK M8-5/16
39 045771 2 NUT HEX M8-1.25 G8 CLEAR ZINC
40 042907 2 SCREW HHC M8-1.25X 16 C8.8
4 0G70860GSOR 1 HEAT SHIELD 4.2L REGULATOR
(1) 42 077043F 1 CONDUIT FLEX 1.25"ID (6"LG)
43 050280 1 DECAL FUEL INLET LPG
44 050279 1 DECAL FUEL INLET NG
45 0D1509 2 DECAL INLET PRESSURE
(1) 46 026307 1 ELBOW 90D STREET 3/4
(1) 47 0E1056A 1 FUEL HOSE ASSY NG/LPV
(1) 48 025425 2 ELBOW 45D STREET 3/4NPT
(1) 49 075580 1 FLANGE, FUEL INLET
(1) 50 026535 1 BAG ZIP 6 X 9 4MIL PLASTIC (NOT SHOWN)
(1) 51 085662D 1 TIE WRAP UL 17.7 X .35 BLKHT (NOT SHOWN)

REVISION: H-4274-C

DATE: 4/8/09

(1) HARDWARE FOR MOUNTING I/N 49, P/N 075580 TO SPILL CONTAINMENT
PAN FOR FUEL HOOK-UP (NOT SHOWN). ALL PARTS TO BE PUT IN BAG & TIE
WRAPPED TO STATOR.
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